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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.247) , Subpart C
Sstanqard Test Item Judgment Remark
ection
15.207 Conducted Emission PASS
15.407 6dB Bandwidth PASS
15.407 Peak Output Power PASS
15.407 Radiated Spurious Emission PASS
15.407 Conducted Spurious Emission PASS
15.407 Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

1.1 TEST FACILITY

Shenzhen STS Test Services Co., Ltd.

Add. : 1/F, Building 2, Zhuoke Science Park, Chongqing Road, Fuyong, Baoan District,
Shenzhen, China.

FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U » where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 > providing a level of confidence of
approximately 95 % -

No. Item Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity 2%

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co. , Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




Page 6 of 74 Report No.: STS1503041F05

2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless AC600 Dual-Band USB Mini Adapter
Trade Name IOGEAR
Model Name GWUG635

The EUT is a client without DFS and TPC
Operation 5180 MHz~5240MHz;
Frequency: |5745 MHz~5825MHz

Modulation  |11ac: 16QAM, 64QAM,128QAM,

Type: 256QAM with OFDM
11n: BPSK, QPSK, 16QAM, 64QAM, OFDM

Transmitter |802.11n: up to 300Mbps

Number Of |802.11n20: 9CH
Channel 802.11n40: 4CH
802.11ac80: 2CH

Antenna
Designation: |Please see Note 3.
Antenna Gain

(dBi) 2 dbi
Channel List Please refer to the Note 2.
Ratings DC 5V from USB Port
Hardware version number N/A
Software versioning number | N/A
Connecting I/O Port(s) Please refer to the User's Manual
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Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or

the User's Manual.

2. Frequency Channel ey Frequency Channel eEuETEy
Band Number Band Number

36 5180 MHz 149 5745 MHz

38 5190 MHz 151 5755 MHz

40 5200 MHz 153 5765 MHz

5;23 (;\:AH:Z 42 5210 MHz 5;‘; ;\AMH;Z 155 5775 MHz

44 5220 MHz 157 5785 MHz

46 5230 MHz 159 5795 MHz

48 5240 MHz 161 5805 MHz

165 5825MHz

Note: For 20MHZ bandwidth system use Channel 36,40,44,48,149,153,157,161,165
For 40MHZ bandwidth system use Channel 38,46,151,159
For 80MHZ bandwidth system use Channel 42,155

3. Table for Filed Antenna
Ant Brand Model Name Antenna Type |Connector| Gain (dBi) NOTE

A N/A N/A PIFA Antenna NA 2 N/A
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2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 802.11n20 CH36/ CH48/ CH149/ CH165
Mode 2 802.11n40 CH38/ CH46/ CH151/ CH159
Mode 3 802.11ac80 CH42/ CH155
Mode 4 Link Mode

For Conducted Emission

Final Test Mode Description

Mode 5 Link Mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11n20 CH36/ CH48/ CH149/ CH165
Mode 2 802.11n40 CH38/ CH46/ CH151/ CH159
Mode 3 802.11ac80 CH42/ CH155
Mode 4 Link Mode
Note:

(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST

Configure:

EUT PC

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand Model/Type No. Series No. Note
Wireless AC600
E-1 [Dual-Band USB Mini IOGEAR GWU635 N/A EUT
Adapter
Item | Shielded Type | Ferrite Core Length Note
C-1 NO YES 1.5m
Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type 1/O cable should be specified the length in cm in TLength ; column.
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2.5 EQUIPMENTS LIST FORALL TEST ITEMS

Radiation Test equipment

Kind of . Last . .
Equipment Manufacturer Type No. Serial No. calibration Calibrated until
Spectrum Agilent E4407B MY50140340 | 2014.10.25 | 2015.10.24
Analyzer

Test Receiver R&S ESCI 101427 2014.10.25 | 2015.10.24
Bilog Antenna TESEQ CBL6111D 34678 2014.10.27 | 2015.10.26
Horn Antenna R&S 9120D 152265 2014.10.27 | 2015.10.26
HornAnt  |Schwarzbeck BBHA 9170 9170-181 2014.07.06 | 2015.07.05
Amplifier Agilent 84498 60538 2014.10.25 | 2015.10.24
Loop Antenna ARA PLA-1030/B 1029 2014.06.08 | 2015.06.07
Power Meter Anritsu ML2495A 1204003 2014.10.25 | 2015.10.24
Power Sensor Anritsu MA2411B 100309 2014.10.25 | 2015.10.24
Low I;raeglgency N/A RO1 N/A 2014.10.25 | 2015.10.24
High frequency N/A RO2 N/A 2014.10.25 | 2015.10.24
cable
Conduction Test equipment
Kind of Equipment |Manufacturer| Type No. Serial No. |Last calibration Cal&aﬁted
Test Receiver R&S ESCI 102086 2014.10.25 | 2015.10.24
LISN R&S ENV216 101242 2014.10.25 | 2015.10.24
LISN EMCO 3810/2NM | 000-23625 | 2014.10.25 | 2015.10.24
Conduction Cable HUEEEESU CO1 N/A 2014.10.25 | 2015.10.24
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS
Operating frequency band. In case the emission fall within the restricted band specified on Part
15.247&207(a) limit in the table below has to be followed.

Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50-5.0 56.00 46.00 CISPR
5.0 -30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50-5.0 56.00 46.00 FCC
5.0 -30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of
the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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3.1.2 TEST RESULTS

Wireless AC600 Dual-Band

EUT: USB Mini Adapter Model Name. : GWU635

Temperature : 23 C Relative Humidity : 50%

Pressure : 1010hPa Phase : L

Test Voltage DC 5V Test Mode : Link Mode

80.0 dBu¥

Limit: —
AVG: e

| Ipeak
AVG
-20
0.150 0.5 (MHz) 5 30.000
Site: Conduction Phase: L Temperature: 26
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Wireless AC600 Dual-Band USB Mini Adapter
M/N: GWUB35
Mode: Link Mode
Note:
Reading_Level Correct Measurement Limit Margin
No. (:/rlig) (dBuV) Factor (dBuV) (dBuV) (dB) P/F Comment
Peak | QP | AVG dB Peak | QP [ AavGc | aP | ave | ar | ave
1 0.4980 |40.04 2413| 1040 (50.44 34.53|56.03|46.03|-5.59 |-11.50[ P
2 | 0.6180 [37.60 20.16| 10.32 |47.92 30.48 |56.00(46.00|-8.08 |-15.52| P
3 | 0.8900 (34.24 22.40| 1040 |44.64 32.80 (56.00(46.00|-11.36]-13.20| P
4 | 22740 |31.64 22.71| 10.33 |41.97 33.04 |56.00 (46.00|-14.03]-12.96| P
5 | 27740 (3247 21.61| 10.50 |42.97 32.11|56.00 (46.00|-13.03]-13.89| P
6 | 3.1619 [31.30 20.77| 10.54 |41.84 31.31|56.00 (46.00|-14.16]-14.69| P
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Wireless AC600 Dual-Band

EUT: USB Mini Adapter Model Name. : GWU635

Temperature : 23 °C Relative Humidity : 50%

Pressure : 1010hPa Phase : N

Test Voltage DC 5V Test Mode : Link Mode

80.0 dBu¥

Limit: —
AYG: e

\ [
wmw’

AV (J A,

3

=

\I peak
4 VY
\Wiave
-20
0.150 0.5 (MHz) 5 30.000

Site: Conduction Phase: N Temperature: 26

Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 60 %

EUT: Wireless AC600 Dual-Band USB Mini Adapter

M/N: GWUB35

Mode: Link Mode

Note:

Reading_Level Correct Measurement Limit Margin
No. (i/rlig) (dBuV) Factor (dBuV) (dBuV) (dB) P/F Comment
Peak | QP | AVG dB Peak | @P | AvG | aP | Ave | aP | AvG

1 | 0.4900 |38.81 26.92] 10.39 (49.20 37.31|56.17 |46.17|-6.97 | -8.86 | P

2 | 0.5899 [35.76 20.25] 10.32 (46.08 30.57|56.00 (46.00|-9.92 |-15.43| P

3 | 0.6980 [35.34 20.52] 10.35 (45.69 30.87 |56.00 (46.00|-10.31|-15.13| P

4 [ 0.7900 |33.75 21.89| 10.29 |(44.04 32.18|56.00 (46.00|-11.96|-13.82| P

5 | 0.9700 [33.15 16.81| 10.38 |43.53 27.19|56.00 (46.00|-12.47|-18.81| P

6 | 3.4820 [30.52 16.50| 10.51 |41.03 27.01|56.00 (46.00 |-14.97|-18.99| P
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS

6 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on Part 15.247&205(a), then the Part 15.247&209(a) limit in
the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
PEAK AVERAGE
Above 1000 74 54

FREQUENCY (MHz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY RANGE OF RADIATED MEASUREMENT (For unintentional radiators)

Highest frequency generated or
Upper frequency of
measurement used in the device Range (MHz)
or on which the device operates
or tunes (MHz)

Below 1.705 30

1.705-108 1000
108 — 500 2000
500 — 1000 5000

5™ harmonic of the highest frequency or 40 GHz,

Above 1000 . )
whichever is lower

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
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Spectrum Parameter Setting
Attenuation Auto
Detector Peak
Start Frequency 1000 MHz (Peak/AV)

Stop Frequency

10th carrier harmonic(Peak/AV)

RB / VB (emission in restricted

1 MHz / 1 MHz, AV=1 MHz / 10Hz

band)
Receiver Parameter Setting
Attenuation Auto

Start ~ Stop Frequency

9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP

3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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Shenzhen STS Test Services Co_’ Ltd. 4Tel:0?55-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



Report No.: STS1503041F05

J

Page 16 of 74

3.2.3 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna T
1-4m
EUT
-« M 5 Amplifier
—

| |
Spectruln
Analyzer

=

o
| @
3
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Turntable '

lm to 4m
Spectrum \\ EUTI .
Analyzer _|:|_ IU.Em i J
| ——— E—
>

éround Flane -
Coaxial Cable
(C) Radiated Emission Test-Up Frequency Above 1GHz
Turntable ” 3m V: I
\ EUT]
Spectrum
0.8m| Imto4m / Analyzer
—_— /
Ground Planz ; Coaxial Cable

3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.5 TEST RESULT
9KHz-30MHz
Wireless AC600 Dual-Band
EUT: USB Mini Adapter Model Name. : GWU635
Temperature: 20 C Relative Humidtity: 48%
Pressure: 1010 hPa Test Voltage : DC 5V
Test Mode : Link mode Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- -- -- PASS
-- -- -- -- PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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30MHz - 1000MHz

EUT : Wireless AC600 Dual-Band |40 Name. = [GWU635
USB Mini Adapter
Temperature : 20 C Relative Humidity : 148%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode Link mode Polarization : Horizontal
66.9 dBuV/m
Limit: —_
Margin.  —
Bt
% 3
27
13
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site: site #1 Polarization: Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation Power:DC 5V Humidity: 60 %
EUT: Wireless AC600 Dual-Band USB Mini Adapter Distance:
M/N: GWUB35
Mode: Link Mode
Note:
No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector Aﬂ::gﬂ? DLZEL?? Comment
’ MHz dBuV dB/m dBuV/m dBuv/m| dB cm degree
1 133.4667 | 22.71 12.48 35.19 43.50 [-8.31| peak
2 154.4833 | 19.73 15.29 35.02 43.50 |-8.48| peak
3 262.8000 | 19.23 14.29 33.52 46.00 [-12.48| peak
4 2854332 | 21.60 14.97 36.57 46.00 [ -9.43 | peak
5 * | 2999833 | 23.33 15.41 38.74 46.00 |-7.26 | peak
6 343.6333 | 17.32 18.32 35.64 46.00 [-10.36| peak
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. Wireless AC600 Dual-Band

EUT : USB Mini Adapter Model Name. : GWU635

Temperature : 20 C Relative Humidity : |48%

Pressure : 1010 hPa Test Voltage : DC 5V

Test Mode Link mode Polarization : Vertical

66.9 dBu¥/m

Limit: —
Margin: —

|

) WW

13
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site: site #1 Polarization: Vertical Temperature: 26
Limit: FCC Class B 3M Radiation Power:DC 5V Humidity: 60 %
EUT: Wireless AC800 Dual-Band USB Mini Adapter Distance:
M/N: GWUB35
Made: Link Mode
Note:
No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector Am:ggta DLZ?LZ Comment
' MHz dBuV dB/m dBuV/m dBuVim | dB cm degree
1 96.2833 | 25.07 | 10.07 35.14 43.50 [-8.36 | peak
2 185.2000 | 23.90 | 11.31 35.21 43.50 [-8.29 | peak
3| * | 321.0000 | 22.88 | 16.81 39.69 46.00 [-6.31| peak
4 367.8833 | 17.81 18.86 36.67 46.00 [-9.33| peak
5 497.2167 | 7.78 21.10 28.88 46.00 [-17.12| peak
6 793.0667 | 1.15 27.22 28.37 46.00 [-17.63| peak
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Above 1000MHz

. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH36 (802.11n20 Mode)5180 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) yp
10360.110 43.56 13.16 56.72 74 -17.28 peak
10360.059 34.25 13.16 47.41 54 -6.59 AVG
15540.067 4214 14.07 56.21 74 -17.79 peak
15540.079 28.37 14.07 42.44 54 -11.56 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH36 (802.11n20 Mode)5180 |Polarization : Vertical
Frequency | Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
10360.051 49.12 13.16 62.28 74 -11.72 peak
10360.067 33.42 13.16 46.58 54 -71.42 AVG
15540.125 48.17 14.07 62.24 74 -11.76 peak
15540.133 30.78 14.07 44.85 54 -9.15 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : ‘L’Jvérg'ﬁf]ii%g%?e?”a"Ba”d Model Name. :  |GWUB35
Temperature : 20 C Relative Humidity : (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CHA48 (802.11n20 Mode)/5240 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
10480.059 44 43 13.28 57.71 74 -16.29 peak
10480.090 31.42 13.28 447 54 -9.3 AVG
15720.137 44.68 14.15 58.83 74 -15.17 peak
15720.100 30.57 1415 44.72 54 -9.28 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : U i Adator 22" |Model Name. : |GWUB35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CHA48 (802.11n20 Mode)/5240 |Polarization : Vertical
Frequency | Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
10480.123 45.21 13.28 58.49 74 -15.51 peak
10480.051 32.18 13.28 45.46 54 -8.54 AVG
15720.140 44,98 14.15 59.13 74 -14.87 peak
15720.099 31.56 14.15 45.71 54 -8.29 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH149 (802.11n20 T .
Test Mode Mode)/5745 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
11490.067 44.31 13.35 57.66 74 -16.34 peak
11490.061 31.26 13.35 44.61 54 -9.39 AVG
17235.107 45.18 14.26 59.44 74 -14.56 peak
17235.059 30.56 14.26 44.82 54 -9.18 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH149 (802.11n20 T .
Test Mode Mode)/5745 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
11490.106 45.12 13.35 58.47 74 -15.53 peak
11490.120 32.16 13.35 45.51 54 -8.49 AVG
17235.068 44.78 14.26 59.04 74 -14.96 peak
17235.048 31.28 14.26 45,54 54 -8.46 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH165 (802.11n20 T .
Test Mode Mode)/5825 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
11650.076 44.21 13.42 57.63 74 -16.37 peak
11650.049 30.15 13.42 43.57 54 -10.43 AVG
17475.055 43.58 14.31 57.89 74 -16.11 peak
17475.076 31.26 14.31 45.57 54 -8.43 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
CH165 (802.11n20 o .
Test M :
est Mode Mode)/5825 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuVv/m) (dBuV/m) (dB)
11650.078 45.26 13.42 58.68 74 -15.32 peak
11650.114 31.25 13.42 44.67 54 -9.33 AVG
17475.087 44.85 14.31 59.16 74 -14.84 peak
17475.118 30.98 14.31 45.29 54 -8.71 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH38 (802.11n40 Mode)/5190 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
10380.106 45.26 13.16 58.42 74 -15.58 peak
10380.081 32.15 13.16 45.31 54 -8.69 AVG
15570.072 46.28 14.07 60.35 74 -13.65 peak
15570.117 29.87 14.07 43.94 54 -10.06 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH38 (802.11n40 Mode)/5190 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
10380.085 46.28 13.16 59.44 74 -14.56 peak
10380.114 32.18 13.16 45.34 54 -8.66 AVG
15570.053 46.89 14.07 60.96 74 -13.04 peak
15570.046 31.98 14.07 46.05 54 -7.95 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH46 (802.11n40 Mode)/5230 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
10460.043 46.25 13.28 59.53 74 -14.47 peak
10460.125 31.59 13.28 4487 54 -9.13 AVG
15690.106 47.26 14.15 61.41 74 -12.59 peak
15690.124 32.18 14.15 46.33 54 -7.67 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity :  [48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode : CH46 (802.11n40 Mode)/5230 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvpe
(MHz) (dBuV) (dB) (dBpV/m) (dBuV/m) (dB) P
10460.108 45.86 13.28 59.14 74 -14.86 peak
10460.052 31.26 13.28 44.54 54 -9.46 AVG
15690.050 46.28 14.15 60.43 74 -13.57 peak
15690.095 30.98 14.15 4513 54 -8.87 AVG

Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH151 (802.11n40 T .
Test Mode Mode)/5755 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
11510.021 46.46 13.35 59.81 74 -14.19 peak
11510.111 33.76 13.35 47.11 54 -6.89 AVG
17265.049 45.68 14.26 59.94 74 -14.06 peak
17265.112 30.29 14.26 44.55 54 -9.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH151 (802.11n40 o .
Test Mode Mode)/5755 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
11510.115 46.52 13.35 59.87 74 -14.13 peak
11510.064 34.16 13.35 47.51 54 -6.49 AVG
17265.126 49.28 14.26 63.54 74 -10.46 peak
17265.050 33.29 14.26 47.55 54 -6.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH159 (802.11n40 e .
Test Mode Mode)/5795 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P
11590.070 47.26 13.39 60.65 74 -13.35 peak
11590.111 33.56 13.39 46.95 54 -7.05 AVG
17385.051 48.26 14.28 62.54 74 -11.46 peak
17385.112 34.26 14.28 48.54 54 -5.46 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
CH159 (802.11n40 o .
Test Mode Mode)/5795 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvpe
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB) P
11590.137 48.16 13.39 61.55 74 -12.45 peak
11590.152 34.26 13.39 47.65 54 -6.35 AVG
17385.149 47.98 14.28 62.26 74 -11.74 peak
17385.139 30.28 14.28 44.56 54 -9.44 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH42 (802.11ac80 o .
Test Mode Mode)/5210 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvpe
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) yp
10420.029 48.62 13.21 61.83 74 -12.17 peak
10420.075 33.26 13.21 46.47 54 -7.53 AVG
15630.105 49.26 14.12 63.38 74 -10.62 peak
15630.140 32.68 14.12 46.8 54 7.2 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH42 (802.11ac80 o .
Test Mode Mode)/5210 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB)
10420.079 49.26 13.21 62.47 74 -11.53 peak
10420.039 34.26 13.21 47.47 54 -6.53 AVG
15630.140 47.86 14.12 61.98 74 -12.02 peak
15630.082 30.29 14.12 44.41 54 -9.59 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Shenzhen STS Test Services Co., Ltd. 4

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com




—_ = Page 30 of 74 Report No.. STS1503041F05
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH155 (802.11ac80 e .
Test Mode Mode)/5775 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
11550.054 48.26 13.37 61.63 74 -12.37 peak
11550.063 30.28 13.37 43.65 54 -10.35 AVG
17325.214 47.65 14.27 61.92 74 -12.08 peak
17325.241 31.26 14.27 45.53 54 -8.47 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : |20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH155 (802.11ac80 o .
Test Mode Mode)/5775 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBpV/m) (dB)
11550.254 47.85 13.37 61.22 74 -12.78 peak
11550.301 31.26 13.37 44.63 54 -9.37 AVG
17325.222 48.95 14.27 63.22 74 -10.78 peak
17325.164 30.28 14.27 44.55 54 -9.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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3..2.6 TEST RESULTS (BAND EDGE)

. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH36(802.11n20 Mode)5180 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
5149.900 48.65 10.41 59.06 74 -14.94 peak
5149.900 36.83 10.41 47.24 54 -6.76 AVG
5150.000 48.56 10.41 58.97 74 -15.03 peak
5150.000 36.58 10.41 46.99 54 -7.01 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH36(802.11n20 Mode)5180 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB)
5149.900 48.41 10.41 58.82 74 -15.18 peak
5149.900 36.27 10.41 46.68 54 -7.32 AVG
5150.000 48.13 10.41 58.54 74 -15.46 peak
5150.000 36.42 10.41 46.83 54 717 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China

Shenzhen STS Test Services Co_’ Ltd. 4Tel:0?55-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



— ] — Page 32 of 74 Report No.. STS1503041F05
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH38(802.11n40 Mode)5190 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB)
5149.900 47.64 10.41 58.05 74 -15.95 peak
5149.900 35.62 10.41 46.03 54 -7.97 AVG
5150.000 47.56 10.41 57.97 74 -16.03 peak
5150.000 34.52 10.41 44.93 54 -9.07 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  [48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode : CH38(802.11n40 Mode)5190 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
5149.900 48.21 10.41 58.62 74 -15.38 peak
5149.900 34.62 10.41 45.03 54 -8.97 AVG
5150.000 47.96 10.41 58.37 74 -15.63 peak
5150.000 35.26 10.41 45.67 54 -8.33 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH42(802.11ac80 Mode)5210 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
5149.900 47.52 10.41 57.93 74 -16.07 peak
5149.900 31.26 10.41 41.67 54 -12.33 AVG
5150.000 46.52 10.41 56.93 74 -17.07 peak
5150.000 32.16 10.41 4257 54 -11.43 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH42(802.11ac80 Mode)5210 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBpV/m) (dB)
5149.900 48.25 10.41 58.66 74 -15.34 peak
5149.900 32.16 10.41 4257 54 -11.43 AVG
5150.000 47.65 10.41 58.06 74 -15.94 peak
5150.000 31.98 10.41 42.39 54 -11.61 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH48(802.11n20 Mode)5240 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpV/m) (dB)
5235.000 32.56 10.58 43.14 74 -30.86 peak
5235.000 21.38 10.58 31.96 54 -22.04 AVG
5235.100 32.35 10.58 42.93 74 -31.07 peak
5235.100 21.75 10.58 32.33 54 -21.67 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH48(802.11n20 Mode)5240 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuVv/m) (dB)
5235.000 32.47 10.58 43.05 74 -30.95 peak
5235.000 21.27 10.58 31.85 54 -22.15 AVG
5235.100 32.43 10.58 43.01 74 -30.99 peak
5235.100 21.87 10.58 32.45 54 -21.55 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CH47(802.11n40 Mode)5230 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpV/m) (dB)
5235.000 32.44 10.58 43.02 74 -30.98 peak
5235.000 21.21 10.58 31.79 54 -22.21 AVG
5235.100 32.44 10.58 43.02 74 -30.98 peak
5235.100 21.85 10.58 32.43 54 -21.57 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWUG635
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode CHA47(802.11n40 Mode)5230 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
5235.000 32.52 10.58 43.1 74 -30.9 peak
5235.000 21.31 10.58 31.89 54 -22.11 AVG
5235.100 32.27 10.58 42.85 74 -31.15 peak
5235.100 21.43 10.58 32.01 54 -21.99 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH58(802.11ac80 Mode)5290 |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpv) (dB) (dBuV/m) (dBuV/m) (dB)
5235.000 32.42 10.58 43 74 -31 peak
5235.000 21.25 10.58 31.83 54 -22.17 AVG
5235.100 32.47 10.58 43.05 74 -30.95 peak
5235.100 21.81 10.58 32.39 54 -21.61 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH58(802.11ac80 Mode)5290 |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuVv/m) (dB)
5235.000 32.57 10.58 43.15 74 -30.85 peak
5235.000 21.35 10.58 31.93 54 -22.07 AVG
5235.100 32.28 10.58 42.86 74 -31.14 peak
5235.100 21.45 10.58 32.03 54 -21.97 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH149(802.11n20 o .
Test Mode Mode)/5745 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpVv/m) (dB)
5724.900 42.19 10.93 53.12 74 -20.88 peak
5724.900 32.37 10.93 54 -10.7 AVG
5725.000 41.26 10.93 52.19 74 -21.81 peak
5725.000 31.29 10.93 42.22 54 -11.78 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  48%
Pressure : 1010 hPa Test Voltage DC 5V
CH149(802.11n20 o .
Test Mode Mode)/5745 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
5724.900 42.78 10.93 53.71 74 -20.29 peak
5724.900 32.46 10.93 43.39 54 -10.61 AVG
5725.000 41.58 10.93 52.51 74 -21.49 peak
5725.000 31.14 10.93 42.07 54 -11.93 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH151(802.11n40 T .
Test Mode Mode)/5755 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpVv/m) (dB)
5724.900 4217 10.93 74 -20.9 peak
5724.900 32.34 10.93 43.27 54 -10.73 AVG
5725.000 41.26 10.93 52.19 74 -21.81 peak
5725.000 31.37 10.93 54 -11.7 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  [48%
Pressure : 1010 hPa Test Voltage DC 5V
CH151(802.11n40 e .
Test Mode Mode)/5755 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuv/m) (dB)
5724.900 41.68 10.93 52.61 74 -21.39 peak
5724.900 31.85 10.93 4278 54 -11.22 AVG
5725.000 40.98 10.93 51.91 74 -22.09 peak
5725.000 31.45 10.93 42.38 54 -11.62 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH155(802.11ac80 e .
Test Mode Mode)/5775 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpVv/m) (dB)
5724.900 41.23 10.93 52.16 74 -21.84 peak
5724.900 31.64 10.93 4257 54 -11.43 AVG
5725.000 40.85 10.93 51.78 74 -22.22 peak
5725.000 30.62 10.93 4155 54 -12.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity :  [48%
Pressure : 1010 hPa Test Voltage DC 5V
CH155(802.11ac80 e .
Test Mode Mode)/5775 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuv/m) (dB)
5724.900 4112 10.93 52.05 74 -21.95 peak
5724.900 31.42 10.93 42.35 54 -11.65 AVG
5725.000 40.28 10.93 51.21 74 -22.79 peak
5725.000 31.07 10.93 42 54 -12 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH165(802.11n20 o .
Test Mode Mode)/5825 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpVv/m) (dB)
5850.000 43.27 11.16 54.43 74 -19.57 peak
5850.000 31.98 11.16 43.14 54 -10.86 AVG
5850.100 42.67 11.16 53.83 74 -20.17 peak
5850.100 31.83 11.16 42.99 54 -11.01 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity :  [48%
Pressure : 1010 hPa Test Voltage DC 5V
CH165(802.11n20 e .
Test Mode Mode)/5825 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuv/m) (dB)
5850.000 43.45 11.16 54.61 74 -19.39 peak
5850.000 31.46 11.16 42,62 54 -11.38 AVG
5850.100 42.79 11.16 53.95 74 -20.05 peak
5850.100 31.47 11.16 42.63 54 -11.37 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH159(802.11n40 e .
Test Mode Mode)/5795 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpVv/m) (dB)
5850.000 33.56 11.16 44.72 74 -29.28 peak
5850.000 21.53 11.16 32.69 54 -21.31 AVG
5850.100 33.86 11.16 45.02 74 -28.98 peak
5850.100 20.86 11.16 32.02 54 -21.98 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity :  [48%
Pressure : 1010 hPa Test Voltage DC 5V
CH159(802.11n40 e .
Test Mode Mode)/5795 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
5850.000 34.52 11.16 45.68 74 -28.32 peak
5850.000 22.63 11.16 33.79 54 -20.21 AVG
5850.100 34.86 11.16 46.02 74 -27.98 peak
5850.100 21.96 11.16 33.12 54 -20.88 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU6G35
Temperature : 20 C Relative Humidity :  (48%
Pressure : 1010 hPa Test Voltage DC 5V
CH155(802.11ac80 o .
Test Mode Mode)/5775 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpVv/m) (dB)
5850.000 33.12 11.16 44.28 74 -29.72 peak
5850.000 21.07 11.16 32.23 54 -21.77 AVG
5850.100 33.19 11.16 44.35 74 -29.65 peak
5850.100 20.46 11.16 31.62 54 -22.38 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity :  [48%
Pressure : 1010 hPa Test Voltage DC 5V
CH155(802.11ac80 e .
Test Mode Mode)/5775 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuv/m) (dB)
5850.000 34.28 11.16 45.44 74 -28.56 peak
5850.000 22.43 11.16 33.59 54 -20.41 AVG
5850.100 34.27 11.16 45.43 74 -28.57 peak
5850.100 21.73 11.16 32.89 54 -21.11 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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4. CONDUCTED SPURIOUS EMISSIONS

4.1 APPLIED PROCEDURES / LIMIT

Measurement Result
Applicable Limits
Test channel Criteria
27dBm 5150MHz-5250MHz PASS
17dBm within 5715-5725MHz and 5850-5860MHz
27dBm outside 5715-5860MHz 5725MHz-5825MHz PASS
4.2 TEST PROCEDURE
Spectrum Parameter Setting
Detector Peak
Start/Stop Frequency 30 MHz to 40GHz
RB / VB (emission in restricted band) 1MHz/1MHz
Trace-Mode: Max hold
4.3 DEVIATION FROM STANDARD
No deviation.
4.4 TEST SETUP
O [} )
EUT

Spectrum Analyzer
The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load attached
to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 1MHz. In order
to make an accurate measurement, set the span greater than RBW.

4.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co. , Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




Page 44 of 74

4.6 TEST RESULTS

Report No.: STS1503041F05

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5180MHz

BE Agilent Spactrum Analyzer - SweptSA
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Report No.: STS1503041F05

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5190MHz

BE Agilent Spectrum Analyzer - Swept SA
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Report No.: STS1503041F05

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5210MHz

BE Agilent Spectrum Analyzer - Swept SA
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Report No.: STS1503041F05

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5230MHz

BE Agilent Spectrum Analyzer - Swept SA
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Report No.: STS1503041F05

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5240MHz

BE Agilent Spectrum Analyzer - Swept SA
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Report No.: STS1503041F05

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5745MHz

BE Agilent Spectrum Analyzer - Swept SA
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B Agilent Spectrum Analyzer - Swept SA ===
[ SENSE:INT]
Peak Search

Avg Type: Log-Pwr

PNO: Fast =~ 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
10 dBidiv.  Ref 20.00 dBm [ s |
Log
Next Pk Right
| B |
Next PK Left

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

U N [1[f] 3: 827 2 GHz 44, 679 dBm| |

MSG STATUS

[
Peak Search

SENSE:INT|

Avg Type: Log-Pwr
PNO: Fast ~»— 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak

10 dBidw Ref 20.00 dBm ||
Next Pk Right
[ |

Next Pk Left

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

U N [1[f] 3 809 29 GHz 46| 867 dBm

SOoOOWO~NOO AW
m

- | e s

=
@
]
@
B
d
@

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co.. Ltd Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
- .




Report No.: STS1503041F05

Page 51 of 74
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Next Pk Right
(||
Next Pk Left

FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

m

MKR MODE TRC| SCL| X Y
AN [1]F] 38.731 6 GHz 43.272 dBm
2 I
3 1
4 1
5 1
6 1
7 1
8 I
9 I

10 I

11 1
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5755MHz

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT]

Avﬁ Type: Log-Pwr
Avg|Hold:>100/100

Fast —»— 1rig: FreeRun
Atten: 30 dB

PNO:
IFGain:Low

MKR MODE TRC| SCL

=R |

NextPeak
|
Next Pk Right
| B |

Next Pk Left

[N

SENSE:INT|

Avg Type: Log-Pwr
Avg|Hold:>100/100

Trig: Free Run
Atten: 30 dB

PNO: Fast +#—
IFGain:Low

Mkr2 5.774 369 GHz

10 dBidiv._ Ref 20,00 dBm
Log

-18.061 dBm

- | e s

m

FUNCTION VALUE =~

Peak Search

NextPeak
| B |
Next Pk Right
|

Next Pk Left

=
@
]
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BN Agilent Spectrum Analyzer - Swept SA

SENSE:INT]

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

Atten: 30 dB

PNO: Fast +#—
IFGain:Low

Mkr1 38.864 8 GHz
-43.858 dBm

MKR MODE TRC| SCL

(=R ==
Peak Search

NextPeak
[ |
Next Pk Right
|

Next Pk Left

SENSE:INT|

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

Atten: 30 dB

PNO: Fast +#—
IFGain:Low

Mkr1 3.838 86 GHz

-48.195 dBm

10 dBidiv._ Ref 20,00 dBm
Log

MKR MODE TRC| SCL X FUNCTION FUNCTION VALUE =~

B
U N [1[f] 3.838 86 GHz -48.195 dBm

SOoOOWO~NOO AW
m

- | e s

[
Peak Search

NextPeak
||
Next Pk Right

Next Pk Left

=
@
]
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B Ag\lantSpEctrumAnalyzar Swept SA ===
SENSE:INT]
Peak Search

Avg Type: Log-Pwr
PNO: Fast =~ 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak

10 dBidiv  Ref 20.00 dBm . ||

Log

Next Pk Right
k|

|

----l'_--ﬂ_-- Next Pk Left
| Wi /0 |
T il ---w“'wwm

I ] I

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

1 IIIIIII
[ ] 5.814 277 GHz
I
I

[
Peak Search

SENSE:INT|

Avﬁ Type: Log-Pwr

PNO: Fast —»— 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
10 dBidiv__ Ref 20.00 dBm . . |
Log
Next Pk Right
(||
Next Pk Left

#/BW 1.0 MIHz*

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

3!.246 8 GHz -44244 dBm| |

m
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5775MHz
|i\|£|&||

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT]

Avj Type: Log-Pwr

PNO: Fast —»— 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
s
Next Pk Right
(|
Next Pk Left

mmpnnlwrl-w—mwn 4 sl Lt
e s

N

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

X ¥
3.800 76 GHz -47.499 dBm

[N

SENSE:INT| ‘
Avg Type: Log-Pwr Peak Search
PNO: Fast ~»— 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr2 5.814 001 GHz HERtEEaE
10 deidiv__Ref 20.00 dBm 8l o iz |

Next Pk Right
EE— |

Next Pk Left

L L
i

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

X 7
5.735911 GHz -18.024 dBm
5.814 001 GHz -18.452 dBm

m

- | e s

=
@
]
@
B
d
@
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[ | ]

[
Avg Type: Log-Pwr Peak Search

SENSE:INT|

Marker 1 38.67018509026 GHz

PNO: Fast =~ 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 38.670 2 GHz e
Ref 20.00 dBm -44.964 dBm F——
Next Pk Right
i |
Next Pk Left

Stop 40.00 GHz

#/BW 1.0 MHz*

FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

m

1
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5. POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

Section Test Item Limit Frequ(e“r)li'yzgiange Result

15.407 Power Spectral Density (in ;lf?hTHz) 5180-5240 PASS

15.407 Power Spectral Density (in ai?/ ganKHZ) 5745-5825 PASS
5.2 TEST PROCEDURE

1. Set analyzer center frequency to DTS channel center frequency.

2. Set span to encompass the entire 26-dB emission bandwidth (EBW) (or, alternatively, the entire
99% occupied bandwidth) of the signal.

3. Set the RBW = 1 MHz, Number of points in sweep = 2 Span/RBW.

4. Set the VBW = 3 x RBW.

5. Detector = RMS.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Trace average at least 100 traces in power averaging (i.e., RMS) mode..

9. Use the peak marker function to determine the maximum amplitude level.

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co. , Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




Page 58 of 74 Report No.: STS1503041F05
5.6 TEST RESULTS
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWuU635
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode 802.11n20 CH36/ CH48/ CH149/ CH165
Frequency Power density Applicable Limits ,
(GH2) (dBm/MH2) (dBm/MH2) Pass or Fail
5180 3.009 11 Pass
5240 3.035 11 Pass
Frequency Power density Applicable Limits ,
P Fail
(GH2) (dBm/500kHz) (dBm/500kH2) ass orral
5745 3.323 30 Pass
5825 1.941 30 Pass
TEST PLOT OF POWER DENSITY FOR 5180MHz
B Keysight Spectrum Analyzer - Swept SA (= =R =T
I\n;larker 1 5.3150000 GHz e Avgl Type: RMS r Peak Search

PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

DeT LY NN N
Mkr1 5.183 15 GHz NextPeak
Ref 20.00 dBm 5095 dBr |

Next Pk Right
 EEsiimasimesiia |

Next Pk Left

Mkr—CF

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG
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TEST PLOT OF POWER DENSITY FOR 5240MHz

BN Keysight Spectrum Analyzer - Swept SA =
RE | 509 AC SENSE:INT| [
Marker 1 5.237720000000 GHz ) Avg Type: RMS Peak Search
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 5.237 72 GHz NextPeak
3.035dBm - |

Next Pk Right
 EEsiimasimesiia |

Next Pk Left

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG

TEST PLOT OF POWER DENSITY FOR 5745MHz

BE Keysight Spectrum Analyzer - Swept SA

(=R ==

SENSE:INT] |
Avg Type: RMS Peak Search
PNO: Fast Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 5.746 56 GHz NextPeak
3.323 dBm - |

Next Pk Right
[ |

Next Pk Left

T S
e
T

Center 5.74500 GHz Span 30.00 MHz
#Res BW 470 kHz #/BW 1.5 MHz Sweep 1.000 ms (1001 pts)

MSG
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TEST PLOT OF POWER DENSITY FOR 5825MHz

B Keysight Spectrum Analyzer - Swept SA

SENSE:INT| |

Peak Search

! RF s
Marker 1 5.826530000000 GHz
PNO: Fast (]
IFGain:Low

Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 470 kHz

MSG

#VBW 1.5 MHz

7 Trig: Free Run
Atten: 30 dB

@l@l@‘|

Avg Type: RMS
Avg|Hold:>100/100

TvrPEE
DETE NN
Mkr1 5.826 53 GHz
1.941 dBm

NextPeak
[
Next Pk Right
|

Next Pk Left

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)
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. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode 802.11n40 CH38/ CH46/ CH151/ CH159
Frequency Power density Applicable Limits ,
P Fail
(GH2) (dBm/MH2) (dBm/MHz) ass orral
5190 -1.313 11 Pass
5230 -2.454 11 Pass
Frequency Power density Applicable Limits _
(GH2) (dBm/500kHz) (dBm/500kHz) Pass or Fall
5755 -1.401 30 Pass
5795 -1.471 30 Pass

TEST PLOT OF POWER DENSITY FOR 5190MHz

BE Keysight Spectrum Analyzer - Swept SA
( 50

500 AC
Marker 1 5.184420000000 GHz

IFGain:Low

@@@W

[ SENSE:INT] Peak Search

[
Avg Type: RMS
Avg|Hold:>100/100

] Trig: Free Run
Atten: 30 dB
NextPeak

Mkr1 5.184 42 GHz

Ref 20.00 dBm -1.313 dBm

Next Pk Right
s

Next Pk Left

Center 5.19000 GHz
#Res BW 1.0 MHz

MSG

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

#/BW 3.0 MHz*
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TEST PLOT OF POWER DENSITY FOR 5230MHz

B Keysight Spectrum Analyzer - Swept SA
7]

(=

SENSE:INT|

RF 2 AC
Marker 1 5.227000000000 GHz
PNO: Fast (]
IFGain:Low

10 dBidiv.  Ref 20.00 dBm
Log

N
.
.
N sl
.
.
-

Center 5.23000 GHz
#Res BW 1.0 MHz

MSG

7 Trig: Free Run

#/BW 3.0 MHz*

A\.fgE Type: RMS Peak Search

Avg|Hold:>100/100

Atten: 30 dB

NextPeak

Mkr1 5.227 00 GHz

2454 dBm | —

Next Pk Right

Next Pk Left

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

TEST PLOT OF POWER DENSITY FOR 5755MHz

BE Keysight Spectrum Analyzer - Swept SA
i e

[

SENSE:INT|

[ RF___[500 AC
Marker 1 5.749360000000 GHz
PNO: Fast ()
IFGain:Low

10 dBidiv ~ Ref 20,00 dBm
Log

Center 5.75500 GHz
#Res BW 470 kHz

MSG

#VBW 1.5 MHz

Peak Search

Avg Type: RMS
Trig: Free Run Avg|Held:>100/100

Atten: 30 dB

NextPeak

Mkr1 5.749 36 GHz
-1.401 dBm

Next Pk Right

Next Pk Left

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)
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TEST PLOT OF POWER DENSITY FOR 5795MHz

B Keysight Spectrum Analyzer - Swept SA

SENSE:INT| |

Peak Search

! RF s
Marker 1 5.789540000000 GHz
PNO: Fast (]
IFGain:Low

Ref 20.00 dBm

Center 5.79500 GHz
#Res BW 470 kHz

MSG

#VBW 1.5 MHz

7 Trig: Free Run
Atten: 30 dB

@l@l@‘|

Avg Type: RMS
Avg|Hold:>100/100

TvrPEE
DETE NN
Mkr1 5.789 54 GHz
-1.471 dBm

NextPeak
[
Next Pk Right
|

Next Pk Left

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

Shenzhen STS Test Services Co., Ltd.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Tel:0755-36886288 Fax:0755-36886277 Http.//www.stsapp.com E-mail: sts@stsapp.com




— ] — Page 64 of 74 Report No.: STS1503041F05
. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010 hPa Test Voltage : DC 5V
Test Mode 802.11ac80 CH42/ CH155
Frequency Power density Applicable Limits ,
P Fail
(GH2) (dBm/MH2) (dBm/MHz) ass orral
5230 -2.799 11 Pass
Frequency Power density Applicable Limits ,
(GH2) (dBm/500kHz) (dBm/500kHz) Pass or Fail
5775 -3.455 30 Pass

TEST PLOT OF POWER DENSITY FOR 5210MHz

BE Keysight Spectrum Analyzer - Swept SA
! RE 500 AC [ SENSE:INT]
Marker 1 5.243240000000 GHz . Avg Type: RMS
= 1 Trig: Free Run Avg|Hold:>100/100
PNO: Fast
IFGain:Low Atten: 30 dB

[ | ]

Peak Search

el A NN N N
Mkr1 5.243 24 GHz NextPeak
Ref 20.00 dBm 5766 dBrm |

Next Pk Right
[ |

Next Pk Left

Mkr—RefLvl

Center 5.21000 GHz Span 120.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG
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TEST PLOT OF POWER DENSITY FOR 5775MHz

B Keysight Spectrum Analyzer - Swept SA

SENSE:INT| |

Peak Search

! RF s
Marker 1 5.748600000000 GHz
PNO: Fast (]
IFGain:Low

Ref 20.00 dBm

Center 5.77500 GHz
#Res BW 470 kHz

MSG

#/BW 1.5 MHz

7 Trig: Free Run
Atten: 30 dB

@l@l@‘|

Avg Type: RMS
Avg|Hold:>100/100

TvrPEE
DETE NN
Mkr1 5.748 60 GHz
-3.455 dBm

NextPeak
[
Next Pk Right
|

Next Pk Left

Span 120.0 MHz
Sweep 1.000 ms (1001 pts)
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6. BANDWIDTH TEST
6.1 APPLIED PROCEDURES / LIMIT

Page 66 of 74 Report No.: STS1503041F05

_ o Frequency Range
Section Test Item Limit Result
(MHz)
, >= 500KHz
15.407 Bandwidth . 5725-5850 PASS
(6dB bandwidth)

6.2 TEST PROCEDURE
1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on operation frequency individually.
3. Set RBW = approximately 1% of the span.
4. Set the VBW > RBW. Detector = Peak. Trace mode = max hold.
5. Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.6 TEST RESULTS
EUT : U Viri hdapter 2 IModel Name. :  [GWUB35
Temperature : 20 C Relative Humidity : [48%
Pressure : 1010 hPa Test Voltage DC 5V
Test Mode CH149/ CH151/ CH155/ CH159/ CH165
Channel
Frequency 6dB ?J:‘:\)Nidth Separation Result
(MHz)
5745MHz 17.54 >=500KHz PASS
5755MHz 36.49 >=500KHz PASS
5775MHz 76.34 >=500KHz PASS
5795MHz 36.51 >=500KHz PASS
5825MHz 17.51 >=500KHz PASS

TEST PLOT OF BANDWIDTH FOR 5745MHz
BE Agilent Spectrum Analyzer - Occupied BW (= =R =T

| SENSE:NT] [ I
Center Freq: 5.745000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power

17.779 MHz
Transmit Freq Error 105.59 kHz OBW Power 99.00 %
x dB Bandwidth 17.54 MHz x dB -6.00 dB

MSG STATUS
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TEST PLOT OF BANDWIDTH FOR 5825MHz

BE Agilent Spectrum Analyzer - Occupied BW

o[- ]

[ SENSE:INT]

. [
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz
. Trig: Free Run

AFGainlow | #Atten: 30 dB

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 20.00 dBm

Center 5.825 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power

17.652 MHz
51.093 kHz OBW Power
17.51 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
5.825000000 GHz

CF Step

4.000000 MHz

Span 40 MHz|Jl.%) Man
Sweep 1ms

18.1 dBm

STATUS

TEST PLOT OF BANDWIDTH FOR 5755MHz

BE Agilent Spectrum Analyzer - Occupied BW

RF C [ SENSE:INT] [

[
Radio Std: None

VBW 2.4000 MHz Center Freq: 5.755000000 GHz
[ Trig: Free Run
#IFGain:Low #Atten: 30 dB

Avg|Hold:>10/10

Radio Device: BTS

Ref 20.00 dBm

Center 5.755 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power

36.259 MHz
11.806 kHz OBW Power
36.49 MHz x dB

Transmit Freq Error
x dB Bandwidth

Filter Type.
Gaussian

14.0 dBm

STATUS
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TEST PLOT OF BANDWIDTH FOR 5795MHz
BE Agilent Spectrum Analyzer - Occupied BW (= =m==]

C [ SENSE:INT] | [
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.795000000 GHz

CF Step
8.000000 MHz
Center 5.795 GHz Span 80 MHz|Jl.%) Man
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1ms
Occupied Bandwidth Total Power 13.7 dBm

36.312 MHz

Transmit Freq Error 821 Hz OBW Power
x dB Bandwidth 36.51 MHz x dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5775MHz

B Agilent Spectrum Analyzer - Occupied BW (= =m==]
RF C [ SENSE:INT] | [
VBW 5.0000 MHz Center Freq: 5.775000000 GHz Radio Std: None
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Filter Type

Center 5.775 GHz Span 160 MHz Gaussian
#Res BW 1.6 MHz #VBW 5 MHz

Occupied Bandwidth Total Power 14.4 dBm
76.088 MHz

Transmit Freq Error -141.21 kHz OBW Power
x dB Bandwidth 76.34 MHz x dB

MSG STATUS
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7. PEAK OUTPUT POWER TEST
7.1 APPLIED PROCEDURES / LIMIT
. . Frequency Range
Section Test Item Limit Result
(MHz)
15.407 Peak Output 24dBm 5180-5240 PASS
Power
15.407 Peapk Output 30dBm 5745-5825 PASS
ower

7.2 TEST PROCEDURE
a. The EUT was directly connected to the Power Sensor&Power meter

7.3 DEVIATION FROM STANDARD
No deviation.

7.4 TEST SETUP

EUT

Power Meter

7.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.6 TEST RESULTS

. Wireless AC600 Dual-Band
EUT : USB Mini Adapter Model Name. : GWU635
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010 hPa Test Voltage : DC 5V

802.11n20 CH36/ CH48/ CH149/ CH165

Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CH20 5180 15.825 24
CH48 5240 15.958 24
CH149 5745 17.868 30
CH165 5825 16.215 30

802.11n40 CH38/ CH46/ CH151/ CH159

Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CH38 5190 14.194 24
CH46 5230 13.903 24
CH151 5755 13.668 30
CH159 5795 14.157 30

802.11ac80 CH42/ CH155

Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CH42 5230 13.483 24

CH155 5775 14.272 30
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8. ANTENNA REQUIREMENT

8.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

8.2 EUT ANTENNA
The EUT antenna is PIFA Antenna. It comply with the standard requirement.
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APPENDIX - PHOTOS OF TEST SETUP

Radiated Measurement Photos
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Conducted Measurement Photos
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